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36.500 GHe 36.960 GHe 1,000 Mz 36.90310 GHz -15.61 dBm -261dB 36500 GHz 36,960 GHz 1,000 MHz 36.53023 GHz -35.62 dBm -2262dB
36960 GHz 37.000 GHz 1.000 MHz 36.99999 GHz -16.90 dBm -11.90 dB 36.960 GHz 37.000 GHz 1.000 MHz 36.96999 GHz -36.89 dBm -31.89 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.10307 GHz 16.78 dBm -83.22 dB 37.000 GHz 40,000 GHz 1.000 MHz 39.696 59 GHz 13.54 dBm -86.46 dB
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ee FCC RADIO TEST REPORT Report No. : FG3N2326C

SPORTON LAB.

DFT-s-OFDM Module B

NR Band n260 / 400MHz / 64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module B

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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e N o B e
02:59:23 25.01.2024 06:27:45 26.01.2024

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

1 Al4 - 26 of 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module B

NR Band n260 / 50MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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36500 GHe 36.990 GHe 1.000 MHz 36.98914 GHz -21.51 dBm -851dB 36500 GHz 36,990 GHz 1.000 MHz 36.53685 GHz -33.50 dBm -20.50 dB
36.990 GHz 37.000 GHz 1.000 MHz 3699973 GHz -16.30 dBm -11.30 dB 36,990 GHz 37.000 GHz 1.000 Mz 36.991 26 GHz -34.81 dBm -29.81 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.04767 GHz 11.99d3m -88.01 dB 37.000 GHz 40.000 GHz 1000 MHz 39,946 24 GHz 8.03dBm -91.97 d8
40,000 GHz 40,010 GHz 1,000 MHz 30.00456 GHz 32.48dBm 2748 dB 30.000 GHz 20010 6Hz 1000 MHz 40.00065 GHz -17.45 dBm 1245 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module B

NR Band n260 / 100MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 49.19 dBm  Offset 43.49 0B
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U ety 5 00
03:58:02 25.01.2024 07:59:50 26.01.2024
| e - =
Reflevel 4010.dBm  Ofiset 40,40 0B Ch T sa Ref Level 49.19 dBm  Offset 3.9 8 Mode Auto Sweep s6L
Count 100/100
S 1 | i
Limit Chesd Phs: Umit
Line_SPUR|OUS_LINE_ABS_002 phs Line _SPURJOUS, LINE_ABS_0q2
40 dBm —— T T T
30 dBm Br
20
10 dBor 10
0 dBrmr 0 B A
SPURKOUS 1IN A SPUBIOUS HNE ARS- 007
20 dBmr 20 ‘ L
-30 di 30
- oo [ S— L B S ES——
40 -0
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts 4200.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHe 36.990 GHe 1.000 MHz 36.98841 GHz -29.27 dBm 16.27 dB 36500 GHz 36,990 GHz 1.000 MHz 36.530 24 GHz -33.42 dBm -20.42 dB
36990 GHz 37.000 GHz 1.000 MHz 36.999 86 GHz -20.23 dBm -15.23 dB 36.990 GHz 37.000 GHz 1.000 MHz 36.99052 GHz -34.83 dBm -29.83 dB
37.000 GHz 40.000 GHz 1.000 MHz 3705517 GHz 8.26 dBm -91.74 dB 37.000 GHz 40.000 GHz 1000 MHz 39,96405 GHz 4.33 dBm -95.67 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

DFT-s-OFDM Module B

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 20,69 B Offset 49,49 dB Mode Auto Sweep 6L Ref Level 2969 dBm  Offset 43.49 0B Mode Auto Sweep 6L
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40.000 Gz 40.020 Gz 1,000 MHz 4000797 GHz -33.84dBm -28.84 dB 40.000 GHz 40.020 GHz 1,000 Mbiz 20.00071 GHz 2816 dBm 231648
40.020 GHz 40,500 GHz 1.000 MHz 40.49964 GHz -33.71 dBm 2071 dB 40.020 GHz 40,500 GHz 1.000 Mz 40.02804 GHz -29.92 dBm -16.92 dB.
- N ey B
05:24:08 25.01.2024 16:27:12  26.01.2024
RefLevel 2069 B Offset 49,40 b Miode Auto Sweep 6L Ref Level 7969 aBm  Offset 49,49 08 Mods Auto Sweep s6L
Count 100/100 Count 100/100
mit Checd PhSS
Line _SPUR|OUS, LINE_ABS_0G2 PRSS.
10
0 [ 0
-0 T -10 T
SPURIOUS_LINE_A SPURIOUS_UINE_ABS_002
I
30 "‘ — 0 -J |
- M, 1
-40 -40
50 50
&0 60 dom
CF 365 GHx 40005 pts 400.0 MHz/ Span 8.0 GHz | | |CF 38.5 GHz 40005 pts. 3000 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa |
36.500 GHe 36.980 Gz 1.000 MHz 36.96933 GHz -31.09 dBm -18.09 dB 36500 GHz 36,980 GHz 1,000 Miiz 3651163 GHz -35.78 dBm -22.78dB
36980 GHz 37.000 GHz 1.000 MHz 3699975 GHz -24.41 dBm 19.41 dB 36.980 GHz 37.000 GHz 1,000 MHz 36. iz -36.95 dBm 3195d8
37.000 GHz 40,000 GHz 1.000 MHz 37.09173 GHz 4.56 dBm -95.44 db 37.000 GHz 40000 GHz 1,000 MHz 39.88502 GHz 1.21 dBm -98.79 dB
40.000 GHz 40.020 GHz 1.000 MHz 4001102 GHz -33.85dBm -28.85dB 30,000 GHz 40.020 GHz 1.000 MHz 40.00002 GHz -29.58 dBm -24.58 dB
40.020 GHz 40,500 GHz 1.000 MHz 4047973 GHz -33.65 dBm -20.65 dB 40.020 GHz 40.500 GHz 1.000 MHz 40.03259 GHz -31.83 dBm -18.83dB.
e WS N
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module B

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 20.60 dBm  Offset 49,49 B

Ref Level 29.50dBm  Offset 43.49.0B

6L

Mode Auto Sweep saL Mode Auto Sweep
Count 100/100 Count 100/100
e
Limit Checl - .
Line _SPUR|OUS_LINE_AB5_002 s Line_SPUR|OUS| LINE_ABS_0G2
20 B
10 4By 10
o o T~
10 ! 10 T
SPURIOUS_LINE_ABS| 00 SPURIOUS_LINE |ABS_002
[ -20
|
30 0 }
-40 -40 dBay
50 50
60 dBrmr 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.980 GHz 1.000 MHz 3655433 GHz -20.30 dB 36500 GHz 36,980 GHz 1.000 Mbiz 36.50060 GHz -35.67 dBm 2267 dB
36.980 GHz 37.000 GHz 1.000 MHz 3699887 GHz -22.98 dB 36.880 GHz 37.000 GHz 1000 MHz 3699714 GHz -37.19 dBm 32.19 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.06717 GHz -98.38 dB 37.000 GHz 40.000 GHz 1.000 Mz 39.90405 GHz -0.94 dBm 100.94 dB
40.000 Gz 40.020 Gz 1,000 MHz 4001595 GHz -33.74 dBm -28.74 dB 40.000 GHz 40.020 GHz 1,000 Mbiz 20.00078 GHz -30.88 dBm .88 dB
40.020 GHz 40,500 GHz 1.000 MHz 4048885 GHz -33.75 dBm 2075 dB 40.020 GHz 40,500 GHz 1.000 Mz 4003091 GHz -32.52 dBm 19.52 dB
- N B sty N s 0
05:37:53 25.01.2024 16:25:02 26.01.2024

NR Band n260 /

300MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 2060 dBm  Offset 49,49 0B

Ref Level 79.690Bm  Offset 49.49.08

Mode Auto Sweep sa Mode Auto Sweep s6L
Count 100/100 Count 100/100
mit Checd PhSS
|OUS_LINE_ABS_0G2 Line _SPUR|OUS, LINE_ABS_0G2 PRSS.
20 B
10
0 ‘" 0 'ﬂ‘T‘“
-10 T -0 1
SPURIOUS_LINE_ABS, 002 SPURIOUS_UINE_ABS_002
P i
30 ,.-"" - 30
-40 -40 dBa
50 50
&0 60 dom
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz. 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36.500 GHe 36970 GHe 1.000 MHz 36.96753 GHz -25.67 dBm -1267 dB 36500 GHz 36570 6Hz 1,000 Miiz 3651327 GHz -35.77 dBm -22.77dB
36570 GHz 37.000 GHz 1.000 MHz 36.99969 GHz -22.16 dBm -17.16 dB 36570 GHz 37.000 GHz 1.000 Mz 36.97323 GHz -37.06 dBm -32.06 d8
37.000 GHz 40,000 GHz 1.000 MHz 37.15717 GHz 3.61dBm -96.39 dB 37.000 GHz 40000 GHz 1,000 MHz 39.84996 GHz 1.08 dBm 98.92 dB
40.000 GHz 40.030 GHz 1.000 MHz 4002017 GHz -3355dBm -2855dB 30,000 GHz 40.030 GHz 1.000 MHz 40.003 46 GHz -26.27 dBm -21.27 dB
40.030 GHz 40,500 GHz 1.000 MHz 4040945 GHz -33.90 dBm -20.50 dB 40.030 GHz 40.500 GHz 1.000 MHz 40.07052 GHz -26.05 dBm -13.05dB
e Do o N
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module B

NR Band n260 / 300MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

960 dBm  Offset 49,49 0B

Ref Level 29.50dBm  Offset 43.49.0B

Ref Level X Mode Auto Sweep saL Mode Auto Sweep sGL
Count 100/100 Count 100/100
e
Limit Ches) s u 4
Line _SPUR|OUS_LINE_AB5_002 s Line_SPUR|OUS| LINE_ABS_0G2
20 B
10 4By 10
0 r 0 vy
1
10 1 10 T !
SPURIOUS_LINE_ABS| 00! SPURIOUS_LINE_ABS_002
I -20
- / » L1
~ ol R —
— \
-40 -40 dBa
50 50
60 dBrmr 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.970 GHz 1.000 MHz 36.93512 GHz -29.77 dBm -16.77 db 36500 GHz 36.570 GHz 1,000 Mhiz 36.53183 GHz -35.91 dBm -22.91
36.970 GHz 37.000 GHz 1.000 MHz : 2 -22.79 dBm -17.79.dB 36.870 GHz 37.000 GHz 1000 MHz 3697725 GHz -37.07 dBm -32.07 4B
37.000 GHz 40.000 GHz 1.000 MHz 37.15014 GHz 2.66 dBm -97.34 dB 37.000 GHz 40.000 GHz 1.000 Mz 39.84977 GHz 0.83 dBm 99,17 dB.
40.000 Gz 40.030 Gz 1,000 MHz 4000753 GHz -33.81dBm 2881 dB 40.000 GHz 40.030 GHz 1,000 Mbiz 20.02780 GHz 2939 dBm 243948
40.030 GHz 40,500 GHz 1.000 MHz 40.486 36 GHz -33.90 dBm -20.50 40.030 GHz 40,500 GHz 1.000 Mz 40.06582 GHz -29.54 dBm -16.54 dB.
oty Wy DA e
06:22:2% 25.01.2024 16:52:15  26.01.2024

NR Band n260 /

300MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 2060 dBm  Offset 49,49 0B

Ref Level 79.690Bm  Offset 49.49.08

Mode Auto Sweep saL Mods Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1Avg
mit Checd PhSS
|OUS_LINE_ABS_0G2 Line _SPUR|OUS, LINE_ABS_0G2 PRSS.
20 B
10
0 0
™ e
10 i 10 T [
SPURIOUS_LINE_ABS, 007 SPURIOUS_UINE_ABS_002
it
30 - 30 | |
v e — . — et
-40 -40 dBar
50 50
&0 60 dom
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz. 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36.500 GHe 36970 GHe 1.000 MHz 36.93489 GHz -33.54 dBm -20.54 dB 36500 GHz 36570 6Hz 1,000 Miiz 3650998 GHz -35.63 dBm -22.63 dB
36570 GHz 37.000 GHz 1.000 MHz 36.99950 GHz -29.34 dBm -24.34d8 36570 GHz 37.000 GHz 1.000 Mz 36.99849 GHz -37.12dBm 3212 di
37.000 GHz 0.000 GHz 1,000 MHz 37.15014 GHz -0.14 dBm -100.14 48 37.000 GHz 30,000 GHz 1,000 MHz 39.84977 GHz -225 dBm 102.25 dB
40.000 GHz 40.030 GHz 1.000 MHz 4000837 GHz -33.73dBm -28.73 dB 30,000 GHz 40.030 GHz 1.000 MHz 40,001 48 GHz -31.52 dBm 26.52 dB
40.030 GHz 40,500 GHz 1.000 MHz 4044844 GHz2 -33.79 dBm -20.79 dB 40.030 GHz 40.500 GHz 1.000 MHz 40.03411 GHz -32.00 dBm 19.00 dB
= R S ——— ST
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module B

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 20.60 dBm  Offset 49,49 B

Ref Level 29.50dBm  Offset 43.49.0B

Mode Auto Sweep saL Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Ches) u 4
Line _SPUR|OUS_LINE_AB5_002 s Line_SPURJOUS, LINE_ABS_od2
20 B
10 4By 10
[} o
[ s |
SPURIOUS_LINE_ABS| 00! SPURIOUS_LINE_ABS_002 ‘
- 20 |
—o—d = NERRRN
-40 -40 dBar
50 50
60 dBrmr 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36,500 GHz 36.960 GHz 1.000 MHz 36.90333 GHz -26.70 dBm -13.70 dB 36500 GHz 36.960 GHz 1.000 Mbiz 36.51966 GHz 35.90 dBm
36.960 GHz 37.000 GHz 1.000 MHz 36.99997 GHz -24.61 dBm -19.61 dB 36.960 GHz 37.000 GHz 1000 MHz 36.97922 GHz -37.01 dBm
37.000 GHz 40.000 GHz 1.000 MHz 37.16701 GHz 1.82 dBm 98.18 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.84452 GHz .32 dBm
40.000 Gz 40.040 Gz 1,000 MHz 40.00913 GHz 33.63dBm 28,63 dB 40,000 GHz 40.040 GHz 1,000 Mbiz 20.03773 GHz 2838 dBm -2333dB
40.040 GHz 40,500 GHz 1.000 MHz 40.48839 GHz 33.90dBm 20.50 di 40.040 GHz 40,500 GHz 1.000 Mz 40.04839 GHz -28.69 dBm -15.69 dB
en R A o -

07:36:04 25.01.2024

17:09:32 26.01.2024

NR Band n260 /

400MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Mode Auto Sweep 6L
Count 100/

RefLevel 2060 dBm  Offset 49,49 0B

Ref Level 79.690Bm  Offset 49.49.08

mit Cheed

Mods Auto Sweep

6L
Count 100/100

1 Spurious Emissions 1Avg

Line _SPUR|OUS__LINE_ABS_0g2

10
0 0
[l o
. T T [
SPURIOUS_LINE_ABS| 007 SPURIOUS_UINE_ABS_002
|
]
30 %.\-‘ 20 l‘\
R S
-40 -40 dBa
50 50
&0 60 dom
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz. 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36.500 GHe 36.960 GHe 1.000 MHz 36.91828 GHz 29.85 dBm -16.85 dB 36500 GHz 36.960 GHz 1,000 Miiz 36.506 78 GHz -35.81 dBm 2281 dB
36.960 GHz 37.000 GHz 1.000 MHz 36.99989 GHz -26.35 dBm -21.35dB 36.960 GHz 37.000 GHz 1.000 Mz 36.96661 GHz -36.95 dBm -31.95dB
37.000 GHz 40.000 GHz 1.000 MHz 37.15520 GHz 0.45 dB -99.55 dB 37.000 GHz 40.000 GHz 1.000 MHz 39.85071 GHz -3.02 dBm -103.02 dB
40.000 GHz 40.040 GHz 1.000 MHz 4001378 GHz 33.71dBm -2871dB 40,000 GHz 40.040 GHz 1.000 MHz 40.00019 GHz -29.70 dBm -24.70 dB
40.040 GHz 40,500 GHz 1.000 MHz 4049667 GHz 33.73dBm 2073 dB 40.040 GHz 40.500 GHz 1.000 MHz 40.05207 GHz -30.68 dBm -17.68 dB
resty ] concy &
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

DFT-s-OFDM Module B

NR Band n260 / 400MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 20,69 B Offset 49,49 dB Mode Auto Sweep 6L Ref Level 2969 dBm  Offset 43.49 0B Mode Auto Sweep 6L

Count 100/100 Count 100/100

| S i i
Limit Ches) i 4 PSS
Line _SPUR|OUS_LINE_AB5_002 3 Line_SPUR|OUS| LINE_ABS_0G2 55

20 B

10 dBor - . - - 10

o o

a0 H 10 ,

SPURIOUS_LINE_ABS| 003 SPURIOUS_LINE_ABS_002 H

'

30 = ‘ 30 ! R

 — i hamar S | )

-40 -40 dEm

50 50

60 dBrmr T T 60 dBmy

CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz

2 Result Summar 2 Result Summa
36500 GHz 36.960 GHz 1.000 MHz 36.65299 GHz -33.72dBm 36,500 GHz 36,960 GHz 1,000 Miz 36.50977 GHz -35.56 dBm -22.56 dB
36.960 GHz 37.000 GHz 1.000 MHz 36 2 -30.43 dBm 36.860 GHz 37.000 GHz 1000 MHz 3697648 GHz -36.74 dBm -31.74 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.17545 GHz -3.18dBm 37.000 GHz 40.000 GHz 1.000 Mz 3979999 GHz -5.92 dBm -105.92 dB
40.000 Gz 40,040 GHz 1,000 MHz 40.03159 GHz -33.75dBm 40,000 GHz 20,080 GHz 1,000 Mbiz 20.00003 GHz 2244 dBm -27.44dB
40.040 GHz 40,500 GHz 1.000 MHz 40.47046 GHz -33.73 dBm 40.040 GHz 40,500 GHz 1.000 Mz 40.29161 GHz -33.03 dBm -20.03 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module B

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4077 dBm  Offset 49,49 GB

Ref Level 40,77 dBm  Offset 43.49.dB

SPURIOUS HME ABS 002

Mode Auto Sweep saL Mode Auto Sweep oL
Count 100/100 Count 100/100
1 Spurious Emissions
Timit Cheek, | 3
Line_SPURJOUS LINE_ABS_od2 s
0 B
20
| | 10
o | o

SRURIOUIS_HNE %8S 007

20 i yamt 20 dBm
[ [
\ |
30 ditmr - EN)
I SV R SNV VI N SR IV I U S L | bt b ]
40 40 dbm
50 50 d
36.5 GHz 4193 pts 400.0 MHz/ 40.5 GHz 36.5 GHz. 4193 pts 400.0 MHz/ 0.5 GHz
2 Result Sum: 2 Result Summa
36500 GHz 36.995 GHz 1.000 MHz 36.99450 GHz -7.46 d 36500 GHz 36,995 GHz 1.000 Mbiz 36.52050 GHz 35.88 dBm -22.88 dB.
36.995 GHz 37.000 GHz 1.000 MHz 3699993 GHz -10.02 dB 36.895 GHz 37.000 GHz 1000 MHz 36.99858 GHz -37.30dBm -32.30d8
37.000 GHz 40.000 GHz 1.000 MHz 37.02649 GHz .82 dB 37.000 GHz 40.000 GHz 1.000 Mz 3998151 GHz 811 dBm 91.89 dB.
40.000 Gz 40,005 GHz 1,000 MHz 4000062 GHz -34.35 dBm -29.35 dB 40.000 GHz 40.005 GHz 1,000 Mbiz 20.00007 GHz -14.85 dBm -9.85 dB
40.005 GHz 40,500 GHz 1.000 MHz 40.491 50 GHz -34.07 dBm -21.07dB 40,005 GHz 40,500 GHz 1.000 Mz 40.005 50 GHz -16.56 dBm -3.56 dB
T — R T
03:25:46 25.01.2024

07:11:44 26.01.2024

NR Band n260 /

100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.19 dBm  Offset 49,49 B

Ref Level 49.19.0Bm  Offset 49.49.08

Mode Auto Sweep sa Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions 1Avg
Limit Ches mit Chael] PASS
|OUS_LINE_ABS_0G2 Line _SPUR|OUS__LINE_ABS_0G2 PRSS.
30 dBm
20
10 dBor 10 dBimr T
0 dBrmr o ﬁ
SPURMOUS HNE A SPURIOUS_LINE _ABS_002 J ’
20 dBimv 20 dbr /
-30 dBr -30 dBa |
-40 40 dir
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summan 2 Result Summar
36500 GHz 36990 GHz 1.000 MHz 36.98963 GHz -22.40 dBm -9.40 dB 36500 GHz 36.990 GHz 1,000 Miiz 3650257 GHz -33.49 dBm -20.49 dB
36990 GHz 37.000 GHz 1.000 MHz 36.99999 GHz -17.89 dBm 1289 dB 36.990 GHz 37.000 GHz 1000 Mz 36.99155 GHz -34.72 dBm -29.72d8
37.000 GHz 40,000 GHz 1.000 MHz 37.047 95 GHz 9.06 dBm -90.94 db 37.000 GHz 40000 GHz 1,000 MHz 39.94989 GHz 5.98 dBm 94.02 dB
40.000 GHz 40.010 GHz 1.000 MHz 4000167 GHz 3249 dBm -27.49 dB 30,000 GHz 40.010 GHz 1.000 MHz 40.00008 GHz -17.81 dBm -12.81dB
40.010 GHz 40,500 GHz 1.000 MHz 40.451 68 GHz -32.55 dBm -19.55dB 40.010 GHz 40.500 GHz 1.000 MHz 40.01012 GHz -20.39 dBm -1.39dB
resty ST socy N & e
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

CP-OFDM Module B

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 29.50dBm  Offset 43.49.0B Mode Auto Sweep 6L

RefLevel 20,69.dBm  Offset 49,49 3B Mode Auto Sweep o
Count 100/100 Count 100/100
e
Limit Ches) s \ 4
Line _SPUR|OUS_LINE_AB5_002 s Line_SPUR|OUS| LINE_ABS_0G2 P
20 B
10 4By 10
0 1 0 ,.r
10 ! 10 T
SPURIOUS_LINE_ ABS| 00! SPURIOUS_LINE_ABS_002 l
I -20
30 30 \‘
S—— — " vy e —
-40 -40
50 0
60 dBrmr T 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa |
36500 GHz 36.980 GHz 1.000 MHz 36.97436 GHz -25.46 dBm -12.46 dB 36500 GHz 36,980 GHz 1.000 Mbiz 36.50540 GHz -35.48 dBm -22.48dB.
36.980 GHz 37.000 GHz 1.000 MHz 36 iz -22.49 dBm -17.49 dB 36.980 GHz 37.000 GHz 1000 MHz 36.99078 GHz -37.06 dBm -32.06 dB
37.000 GHz 40.000 GHz 1.000 MHy 37.08048 GHz 5.24 dBm -94.76 dB 37.000 GHz 40.000 GHz 1.000 Mz 39.91371 GHz 2,04 dBm -97.96 dB
40.000 Gz 40.020 GHz 1,000 MHz 4001239 GHz -33.93 dBm -28.93 dB 40.000 GHz 40.020 GHz 1,000 Mbiz 20.00018 GHz 2258 dBm 175848
40.020 GHz 40,500 GHz 1.000 MHz 4049028 GHz2 -33.72 dBm 2072 4B 40.020 GHz 40,500 GHz 1.000 Mz 40.02852 GHz -26.29 dBm -13.29dB.
- N ey N 0
05:48:11 25.01.2024 16:28:33  26.01.2024
RefLevel 2069 B Offset 49,40 b Miode Auto Sweep 6L Ref Level 7969 aBm  Offset 49,49 08 Mods Auto Sweep s6L
Count 100/100 Count 100/100
mit Chec PRss
Line _SPUR|OUS, LINE_ABS_0G2 PRSS.
10

10
SPURIOUS_LINE_A

P . - I o B
———y N - e

-10.

(

40
50 50
&0 60 dom
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz. 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36.500 GHe 36970 GHe 1.000 MHz 36.96331 GHz -23.48 dBm -10.48 dB 36500 GHz 36570 6Hz 1,000 Miiz 3651703 GHz -35.86 dBm 2286 dB
36570 GHz 37.000 GHz 1.000 MHz 36.98833 GHz -21.37 dBm 1637 dB 36570 GHz 37.000 GHz 1.000 Mz 36.98212 GHz -37.07 dBm -32.07d8
37.000 GHz 40.000 GHz 1,000 MHz 37.18023 GHz 2.79 dBm -87.21 dB 37.000 GHz 30,000 GHz 1,000 MHz 39.85005 GHz 1.04 dBm -98.96 dB
40.000 GHz 40.030 GHz 1.000 MHz 4002482 GHz -33.87dBm -28.87dB 30,000 GHz 40.030 GHz 1.000 MHz 40.00413 GHz -22.53 dBm 1753 dB
40.030 GHz 40,500 GHz 1.000 MHz 40.49918 GHz2 -33.77 dBm -20.77 dB 40.030 GHz 40.500 GHz 1.000 MHz 4003693 GHz -23.51 dBm -10.51 dB.
reoty N ] sy R S L0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module B

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.50dBm  Offset 43.49.0B

RefLevel 20,69 dBm  Offset 49,49 b Mode Auto Sweep sa Mode Auto Sweep s6l
Count 100/100 Count 100/100
1 Spurious Emissions )
Limit Ches) 4 Apss
Line _SPUR|OUS_LINE_AB5_002 Line_SPUR|OUS| LINE_ABS_0G2 55
20 B
10 dBor 10
o o
-10 t 0. i !
SPURIOUS_LINE_ABS| 00! SPURIOUS_LINE_ABS_002
'
t
=0 e . 30 P e Mo
e \u.__,_, — A e
-40 -40
50 0
60 dBrmr 60 dBmy
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.960 GHz 1.000 MHz 36.90471 GHz -25.85 dBm -12.85 dB 36500 GHz 36.960 GHz 1.000 Mbiz 36.50563 GHz -35.61 dBm 2261 dB
36.960 GHz 37.000 GHz 1.000 MHz 3699983 GHz -23.37 dBm -18.37 dB 36.960 GHz 37.000 GHz 1000 MHz 36.98402 GHz -37.14 dBm 32.14 dB
37.000 GHz 40.000 GHz 1.000 MHz 37.18004 GHz 1.65 dBm -98.35 dB 37.000 GHz 40.000 GHz 1.000 Mz 39.88886 GHz 1,86 dBm 101.86 dB
40.000 Gz 40.040 Gz 1,000 MHz 4003153 GHz -33.87 dBm -28.87 dB 40,000 GHz 40.040 GHz 1,000 Mbiz 20.003 85 GHz 2455 dBm 1955 dB
40.040 GHz 40,500 GHz 1.000 MHz 40.460 08 GHz -33.92 dBm .52 dB 40.040 GHz 40,500 GHz 1.000 Mz 40.04793 GHz -25.16 dBm 12.46 dB
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e’ FCC RADIO TEST REPORT Report No. : FG3N2326C

SPORTON LAB.

Spurious Emission

NR Band n260 (30MHz-1GHz)

Horizontal

4y Level {dBm) Date: 2024-02-07
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10055 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CH10-HY
Condition 1 -13 EIRP_WO HORIZONTAL
Project 1 3N2326
:n260 MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 63.95 -55.38 -42.38 -13.00
Vertical
,Level (dBm) Date: 2024-02-07
3.8
13
175
313
-45.0
588
250 "l\r‘* | Al
M % WWM N ST PO e
863
30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WO VERTICAL
Project 1 3N2326
:n260 MB
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 63.95 -59.77 -46.77 -13.80

TEL : 886-3-327-0868 Page Number 1 Al4 - 37 of 49
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ssamonias. FCC RADIO TEST REPORT Report No

.+ FG3N2326C

NR Band n260 (1GHz-18GHz)

Horizontal

Level (dBm)

Date: 2024-02-07

-30.

-40.4

| Il

50 MWW

-T0

1000

Site
Condition
Project

4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
: 03CHI10-HY
: -13 EIRP_WO HORIZONTAL
1 3N2326
:n260 MB
Over Limit

Freq Level Limit Line
MHz dBm dB dBm

1 8786.00 -46.34 -33.34 -13.90

Vertical

Level (dBm)

Date: 20240207

a3

-30.

-40.

|

| A Wv«wj e s

-T0.

-60.0] MJA Wua‘w

1000
Site

Condition
Project

Freq

4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)

: 03CH10-HY

: -13 EIRP_WO VERTICAL
1 3N2326

1 n260 MB

Over Limit
Level Limit Line

MHz

1 8786.00

dBm dB dBm

-47.98 -34.98 -13.00

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG3N2326C

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

Lapamt ™S e MW——-J\}WM/\/ .

70 dbm: 70 dbm:
18.0GHz 32001 pts 185 GHal. 18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar [2 Result Sammar

18000 GHz 36,500 GHz 1.000 Mz 27.93101 GHz -25.03 dBm 18000 GHz 36,500 GHz 1.000 Mz 36.489 88 GHz -29.40 dBm -16.40 dB.
esdr esdr P
& Conis

02:47:45 25.01.2024

03:35:54 25.01.2024

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Chec Limit Chec
Uine _SPURIOUS_UNE_ABS_ 02 PhSS Uine _SPURIOUS_UNE_ABS_ 02 PhSS
10 10
o o

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

70 dbm: 70 dbm:
18.0GHz 32001 pts 185 GHal. 18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar [2 Result Sammar |
18000 GHz 36,500 GHz 1.000 Mz 35.17411 GHz -28.87 dBm 18000 GHz 36,500 GHz 1.000 Mz 35.13943 GHz -28.78 dBm -15.78 dB.
Ready Ready P
o Covonn

20:07:29 25.01.2024

21:04:37 25.01.2024

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Chec Limit Chec
Uine _SPURIOUS_UNE_ABS_ 02 PhSS Uine _SPURIOUS_UNE_ABS_ 02 PhSS
10 10
o o

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

PP PP o Vs NN IR LW et

70 dbm: 70 dbm:
18.0GHz 32001 pts 185 GHal. 18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar [2 Result Sammar
18000 GHz 36,500 GHz 1.000 Mz 31.09152 GHz -21.90 dBm 18000 GHz 36,500 GHz 1.000 Mz 31.07244 GHz -20.03 dBm -16.03 dB.
Ready PR
o Conine

06:16:14 26.01.2024

07:37:53 26.01.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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e% FCC RADIO TEST REPORT Report No. : FG3N2326C

SPORTON LAB.

DFT-s-OFDM Module B

NR Band n260 QPSK (18-40GHz)
Lowest Channel / 200MHz Lowest Channel / 300MHz

sectrum ultiView
s6L RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002

| gt S e R W R SR N AW o s NN e M WMMV\MW

70 dbm 70 dbm
18.0GHz 32001 pts 1.85 GHa/ 365 GHz | | [18.0GH: 32001 pts 1.85 GHa/ 365 GHz
2 Result Summa 2 Result Summa

TB00D GHz 36500 GHz 1.000 MHz 3546317 GHz -33.95 dBm -20.95 B TB00D GHz 36500 GHz 1.000 MHz 35.51115 GHz -33.91 dBm -20.91 dB
s o
.

T
e D S

05:20:46 25.01.2024 06:08:33 25.01.2024

Middle Channel / 200MHz Middle Channel / 300MHz

s6L RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep
Umit Chec) Umit Chec)
Line _SPURJOUS_UNE_ABS_02 PRSS Uine _SPURIOUS_UNE_ABS_ 02 PAsS
10 10
o o

SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
T e s
18000 GHz 36.500 GHz 1.000 MHz 24.253 09 GHz -28.00 dBm -15.00 dB 18000 GHz 36.500 GHz 1.000 MHz 29.70002 GHz -33.20 dBm -20.20 dB
e

e
ety IR Lol

04:39:38 26.01.2024 01:09:20 26.01.2024

Highest Channel / 200MHz Highest Channel / 300MHz

s6L RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep
Umit Chec) Umit Chec)
Uine _SPURIOUS_UNE_ABS_ 02 PAsS Uine _SPURIOUS_UNE_ABS_ 02 PAsS
10 10
o o

SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
e s e s
18000 GHz 36.500 GHz 1.000 MHz 31.03313 GHz -30.45 dBm -17.45dB 18000 GHz 36.500 GHz 1.000 MHz 30.994 40 GHz -29.81 dBm -16.81dB
O O

16:17:56 26.01.2024 16:46:53 26.01.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 Al4 - 40 of 49
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e% FCC RADIO TEST REPORT Report No. : FG3N2326C

SPORTON LAB.

DFT-s-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURJOUS_UNE_ABS 02 Phss

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

18000 GHz 36,500 GHz 1.000 Mz 35.55013 GHz

07:31:30 25.01.2024

Middle Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURJOUS_UNE_ABS 02 Phss

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

|t ] MWM—-—’ ™/ D e W

70 dBm
18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GH;
P
18,000 GHz 36500 GHz 1.000 MHz 29.70002 GHz -32.27 dBm -19.27 dB.
[

02:50:36 26.01.2024

Highest Channel / 400MHz

intentionally blank
S e AT AN APt e SN radf N | ]
70 dBm

18000 GHz 36,500 GHz

17:16:22 26.01.2024

Remark: In band and out of band frequencies are omitted.
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

ABS_002

et AT A AN e AN

03:22:39 25.01.2024

70 4B
18.0 GHz 32001 pts. 1.85 GHz/ 32001 pts. 1.85 GHz/ 36.5 GHz
2 Rezult Summar
18,000 GHz 36,500 GHz 1.000 MHz 27.91020 GHz -20.09 dBm 36500 GHz 1.000 MHz 27.759 89 GHz -30.09 dBm -17.09 dB
e N Bty T

04:16:39 25.01.2024

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02 Phss

ine _SPURIOUS_UINE_ABS_bq2 PAsS

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

ABS_002

20:15:15 25.01.2024

21:08:19 25.01.2024

70 dbm:
18.0GHz 32001 pts 185 GHal. 32001 pts 185 GHal. 365 GHz
[2 Result Sammar |
18000 GHz 36,500 GHz 1.000 Mz 35.17353 GHz -21.50 dBm 36,500 GHz 1.000 Mz 35.13943 GHz -28.00 dBm -15.00 dB.
Ready. Ready P
o idane

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02 Phss

ine _SPURIOUS_UINE_ABS_bq2 PAsS

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

ABS_002

07:05:38 26.01.2024

08:07:3% 26.01.2024

70 dbm:
18.0GHz 32001 pts 185 GHal. 32001 pts 185 GHal. 365 GHz
[2 Result Sammar
18000 GHz 36,500 GHz 1.000 Mz 31.09152 GHz -21.26 dBm 18000 GHz 36,500 GHz 1.000 Mz 31.07244 GHz -21.91 dBm -14.91 dB
Ready. Ready P
o Cosaros

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3N2326C

CP-OFDM Module B

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 200MHz

Lowest Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

ABS_002

PP o Ve WD R W Vo e Uy

70 dBm:

05:45:12 25.01.2024

18.0 GHz 32001 pts. 1.85 GHz/ 32001 pts. 1.85 GHz/ 36.5 GHz
2 Rezult Summar
18,000 GHz 36,500 GHz 1.000 MHz 28.28481 GHz -17.35 dBm 36500 GHz 1.000 MHz 31.81242 GHz -34.24 dBm -21.24 dB
e N Bty T

06:37:02 25.01.2024

Middle Channel / 200MHz

Middle Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02

ine _SPURIOUS _UINE_A8S_0g2

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

ABS_002

PP eV /J/\..-.....,__ PR S Y e

70 dBm:

18.0GHz 32001 pts 185 GHal. 32001 pts 185 GHal. 365 GHz
[2 Result Sammar |
18000 GHz 36,500 GHz 1.000 Mz 24.38490 GHz -30.82 dBm 36,500 GHz 1.000 Mz 24.42479 GHz -20.44 dBm -16.44 dB.
Ready P
o Coganm

05:07:05 26.01.2024

[

05:42:02 26.01.2024

Highest Channel / 200MHz

Highest Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

ine _SPURIOUS_UINE_ABS_bq2 PAsS

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Chec
Uine _SPURIOUS_UNE_ABS_ 02 hss

10

o

SPURIOUS_LINE_ABS 002 2BS_002

I N e e e e 1 PP o W, W IR LW

70 dbm:
18.0GHz 32001 pts 185 GHal. 32001 pts 185 GHal. 365 GHz
[2 Result Sammar
18000 GHz 36,500 GHz 1.000 Mz 31.03313 GHz -30.65 dBm 36,500 GHz 1.000 Mz 30.99440 GHz -30.09 dBm -17.09 dB
P
o Ciesmer

16:31:28 26.01.2024

[

16:59:47 26.01.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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e% FCC RADIO TEST REPORT Report No. : FG3N2326C

SPORTON LAB.

CP-OFDM Module B

NR Band n260 QPSK (18-40GHz)
Lowest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep saL

SPURJOUS_UNE_ABS 02 Phss

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

36,500 GHz

07:25:09 25.01.2024

Middle Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep saL

SPURJOUS_UNE_ABS 02 Phss

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

70 dBm:

18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar

18000 GHz 36,500 GHz 1.000 Mz 29.70002 GHz -33.06 dBm -20.06 dB

06:00:04 26.01.2024

Highest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep saL

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

18000 GHz 36,500 GHz 1.000 Mz 30.95567 GHz -30.21 dBm 17.21 dB

17:04:44 26.01.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 Al4 - 44 of 49
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

NR Band n260

(40GHz-60GHz)

MultiView Spectrum -

Ref Level 35.00 dBm Offset 45.63dB ® RBW 1 MHz SGL
swt 60ms ® VBW 3 MHz Mode Auto Sweep Count 100/100

Inp: ExtMix U
1 Frequency Sweep 1Rm AvgPwr Auto ID

MI[1]  -18.21 dBm

30 dBnr 41.813400 GHz

20 dBm

10 dBrmr

0 dBm

-10 dBm

-20 dBm

-30 dBm

el JINET w J

P,
-50 dBm

-60 dBm

40.0 GHz 20001 pts. 2.0 GHz/ 60.0 GHz
Ready  NNNNNNNNN e U0

0$:21:1% PM 02/03/2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43 + 0.43 + 107 + 20log(1) — 104.8 = 45.63(dB)

TEL : 886-3-327-0868 Page Number 1 Al4 - 45 0f 49
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

NR Band n260
(60GHz-90GHz)

MultiView Spectrum

Reflevel 3500dBm  Offset 49,53 dB ® RBW 1 MHz SGE
SWT 90ms ® VBW 3MHz Meode Auto Sweep Count 100/100

Inp: ExtMix E
1 Frequency Sweep 1Rm AvgPwr Auto ID

M1[1]  -39.87 dBm

30 dBnr 76.986 900 GHz

20 dBnr

10 dBmr

0dBm

-10 dBm

-20 dBi

-30 dBi

40 dB; —— E [ M‘“‘"“

Ly

-50 dBmr

-60 dBmr

60.0 GHz 30001 pts .0 GHz/ 90.0 GHz
Ready  NNNNNNNEE & one

09:28:13 PM 02/03/2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=46.9 + 0.43 + 107 + 20log(1) — 104.8 = 49.53 (dB)

TEL : 886-3-327-0868 Page Number 1 Al4 - 46 of 49
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

NR Band n260

(90GHz-140GHz)

MultiView Spectrum

Reflevel 35.00dBm  Offset 47.41 dB ® RBW 1 MHz SGE
SWT 150 ms ® VBW 3 MHz Mode Auto Sweep Count 100/100

Inp: ExtMix F
1 Frequency Sweep 1Rm AvgPwr Auto ID

MI[1]  -24.70 dBm
30 dBmr 50.258 500 GHz

20 dBm

10 dBr

0dBm

-10 dBm-

-40 dB; e R ———_

-50 dBmr

-60 dBmr

90.0 GHz 50001 pts .0 GHz/ 140.0 GHz

= 2024-02-03
Ready (L[ {]]] 5 915323

09:53:24 PM 02/03/2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=50.80 + 0.43 + 107 + 20log(0.5) — 104.8 = 47.41 (dB)

TEL : 886-3-327-0868 Page Number 1 Al4 - 47 of 49
FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

NR Band n260

(140GHz-200GHz)

MultiView Spectrum
Ref Level 3500 dBm Offset 50.01 dB & RBW 1 MHz SGL
SWT 180ms ® VBW 3 MHz Mede Auto Sweep Count 100/100
Inp: ExtMix G
M1[1] -21.64 dBm
30 dBm 140,486 500 GHz
20 dBmy
10 dBn
0 dBm
-10 dBm
‘i!O dBnr
20 a2 M A A A e e e, P
-40 dBmr
-50 dBmr
-60 dBmr
140.0 GHz 60001 pts .0 GHz/ 200.0 GHz
Reay  IENNEENR S MNNY
10:05:19 PM 02/03/2024
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=53.4 + 0.43 + 107 + 20log(0.5) — 104.8 = 50.01(dB)
TEL : 886-3-327-0868 Page Number 1 Al4 - 48 of 49
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3N2326C

Frequency Stability

Test Conditions NR Band n260 / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz2) (Ppm)
50 Normal Voltage 38.4998741 227.800 5.917
40 Normal Voltage 38.499993 108.900 2.829
30 Normal Voltage 38.5000729 0.753
20(Ref.) Normal Voltage 38.5001019 0.000
10 Normal Voltage 38.5002158 -113.900 2.958
0 Normal Voltage 38.5002218 -119.900 3.114
-10 Normal Voltage 38.5002118 -109.900 2.855 Pass
-20 Normal Voltage 38.5001978 -95.900 2.491
-30 Normal Voltage 38.5000679 0.883
20 Maximum Voltage 38.5001758 -73.900 1.919
20 Normal Voltage 38.5001568 -54.900 1.426
20 Battery End Point 38.5001329 -31.000 0.805
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-0868 Page Number : Al4 - 49 of 49
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

NR Band n261 Module A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK ' 16QAM 64QAM | QPSK | 16QAM |64QAM | QPSK |16QAM |64QAM

Lowest CH 46.21 | 46.04 | 46.17 | 91.09 | 90.94 | 91.04 | 190.24 | 189.64 | 190.20

Middle CH 4596 | 45.82 | 45.84 | 90.97 | 90.98 | 91.24 | 189.73 | 189.59 | 189.76

Highest CH 46.20 | 46.05 | 46.02 | 91.13 | 91.00 | 91.16 | 190.07 | 189.77 | 189.53

Mode DFT-s-OFDM Module A NR Band n261 : 99%0BW(MHz)
BW 300MHz 400MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 289.96 289.02 289.05 388.34 388.69 388.64
Middle CH 289.30 288.65 288.73 389.94 387.95 388.14
Highest CH 289.73 289.41 289.18 388.94 388.23 389.08
Mode CP-OFDM Module A NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.08 94.03 192.50
Middle CH 45.99 94.15 192.34
Highest CH 46.29 94.09 192.29
Mode CP-OFDM Module A NR Band n261 : 99%0BW(MHz)
BW 300MHz 400MHz
Mod. QPSK QPSK
Lowest CH 293.46 391.86
Middle CH 293.76 392.30
Highest CH 293.98 391.36
TEL : 886-3-327-0868 Page Number : A15-10f 48
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